
 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AM10-1 

 
Appendix for Chapter 10 
 
Cost Estimation 
 
 
 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AM10-2 

The cost function which can be used in Syria is examined.  The cost function in Japan is used as a base.

The Cost Function in Japan [Source: The Japan Sewege Works Association]
CJ= 327.75Q+854.31 [Million Yen]

Note: 1) Q : 103 m3/day
2) Treatment Method  : Oxidation Ditch
3) Including Sludge Thickening and Dewatering Facility
4) Including Overhead costs

Referring to the above-mentioned function, 
As a result of studying the existing track record, the design data in syria and the track record in a developing country, 
[...]
pr

ot
ec

tio
n

B
an

k 
pr

ot
ec

tio
n

C
oa

rs
e 

sc
re

en

-0
.9

00
G

L-
1.

00
0

-1
.0

00

-2
.5

00
-2

.1
00

-2
.5

00

B
an

k 
pr

ot
ec

tio
n

Pr
ot

ec
tio

n 
of

 b
ot

to
m

Se
ct

io
n 

C
-C

-1
.5

00

G
L-

1.
00

0

C
oa

rs
e 

sc
re

en

In
le

t p
ip

e 
O

80
0

 

 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AF1-12 

H
W

L 
-2

.0
00

-1
.9

00
-1

.8
00

-1
.7

00
-1

.5
00

G
L+

0.
50

0
+8

00

LW
L 

-4
.0

00

-2
.4

00

Se
ct

io
n 

C
-C

G
L+

0.
50

0

G
L+

0.
50

0
+0

.8
00

-0
.8

00

-2
.4

00

-2
.3

00

Se
ct

io
n 

B
-B

Se
ct

io
n 

A
-A

C

A A

B B

C

B
as

em
en

t F
lo

or
 P

la
n

G
ro

un
d 

Fl
oo

r p
la

n

To
 d

is
tri

bu
tio

n 
ch

am
be

r

Su
bm

er
ge

d 
Pu

m
p

 G
at

e

C
ov

er
 o

f P
um

p

G
at

e

M
ec

ha
ni

ca
l S

cr
ee

n

G
at

e

G
rit

 c
ha

m
be

r
Sc

re
en

M
ec

ha
ni

ca
l S

cr
ee

n

-5
.2

00

-2
.3

00

-1
.8

00

-1
.8

00

G
rit

 c
ha

m
be

r

In
le

t G
at

e

In
le

t G
at

e

In
le

t p
ip

e 
O

80
0 

30
0

15
00

30
0

45
00

80
00

21
20

0

25
00

36
00

50
0

 S
tru

ct
ur

e 
of

 G
rit

 C
ha

m
be

r a
nd

 P
um

pi
ng

 S
ta

tio
n

Th
e 

st
ud

y 
on

 se
w

er
ag

e 
sy

ste
m

 d
ev

el
op

m
en

t
 fo

r Z
ab

ad
an

i i
n 

th
e 

Sy
ria

n 
A

ra
b 

R
ep

ub
lic

 

A
1.

2.
5

Sc
al

e

50040003005400500

3100

15
00

70
0

57
00

15
00

10
00

10
00

13
00

13
00

30
0

61
00

16
00

16
00

10003200

50
0

30
01

00
0

21
20

0

15
00

18
00

20
00

80
00

30
0

10
00

30
00

13
00

50
0

 

 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AF1-13 

+1
.3

00

G
L+

0.
50

0

+1
.3

00
+1

.3
00

Se
ct

io
n 

A
-A

Se
ct

io
n 

B
-B

Se
ct

io
n 

C
-C

G
L+

1.
50

0
G

L+
0.

50
0

B

C

B

C

A
A

In
flu

en
t p

ip
e 

O
30

0

En
flu

en
t p

ip
e 

O
30

0

w
ei

r

+1
.3

00

+2
.8

00
+2

.8
00

+4
.7

00

Su
bm

er
ge

d 
Pr

op
el

le
r

Su
bm

er
ge

d 
Pr

op
el

le
r

Su
bm

er
ge

d 
Pr

op
el

le
r

Su
bm

er
ge

d 
Pr

op
el

le
r

Su
bm

er
ge

d 
Pr

op
el

le
r

Th
e 

st
ud

y 
on

 se
w

er
ag

e 
sy

ste
m

 d
ev

el
op

m
en

t
 fo

r Z
ab

ad
an

i i
n 

th
e 

Sy
ria

n 
A

ra
b 

R
ep

ub
lic

 

 S
tru

ct
ur

e 
of

 O
xi

da
tio

n 
D

itc
h

A
1.

2.
6

Sc
al

e

5000

4505000

11
25

0

5000500

500

40
0

55
00

4005500250

55
00

25
0

40
0

40
0

400 5500

79
00

0

1500

1500

40
0

5000

28
00

 

 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AF1-14 

40
0

16
00

0
18

00
0

40
0

50
0

10
00

60
00

13
11

4

40
0

50
01

00
0

18
00

0
40

0

40
0

16
00

0
18

00
0

40
0

50
0

10
00

60
00

46
60

0

40
0

50
01

00
0

18
00

0
40

0

+0
.2

00

Sl
ud

ge
 w

ith
dr

aw
al

 p
ip

e

Ef
fa

le
nt

 p
ip

e

Sl
ud

ge
 p

um
p

R
et

ur
n 

sl
ud

ge
 p

um
p

In
le

t p
ip

e
In

flu
en

t

G
L-

17
00

PL
A

N

G
L 

+0
.5

00

Se
ct

io
n 

A
-A

Se
ct

io
n 

B
-B

In
le

t p
ip

e

Ef
fa

le
nt

 p
ip

e

R
et

ur
n 

sl
ud

ge
 p

um
p

Sl
ud

ge
 p

um
p

Sl
ud

ge
 w

ith
dr

aw
al

 p
ip

e
In

flu
en

t

R
et

ur
n 

sl
ud

ge
 p

um
p

R
et

ur
n 

sl
ud

ge
 p

ip
e

Sl
ud

ge
 p

um
p

D
is

tre
bu

tio
n 

Ta
nk

B B

A
A

+0
.8

00

Th
e 

st
ud

y 
on

 s
ew

er
ag

e 
sy

ste
m

 d
ev

el
op

m
en

t
 fo

r Z
ab

ad
an

i i
n 

th
e 

Sy
ria

n 
A

ra
b 

R
ep

ub
lic

 

 S
tru

ct
ur

e 
of

 S
ed

im
en

ta
tio

n 
Ta

nk

Sc
al

e

A
1.

2.
7

 

 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AF1-15 

-0
.7

00
-1

.0
00

-0
.6

00
-0

.9
00

G
L+

0.
50

0
G

L+
0.

50
0

O
 8

00
In

flu
en

t P
ip

e

Se
ct

io
n 

A
-A

G
L+

0.
50

0
G

L+
0.

50
0

+0
.8

00

Se
ct

io
n 

B
-B

O
 8

00
Ef

flu
en

t P
ip

e

B B

A
A

O
 8

00
In

flu
en

t P
ip

e
O

 8
00

Ef
flu

en
t P

ip
e

W
at

er
 le

ve
l g

au
ge

U
V

 la
m

p
U

V
 la

m
p

U
V

 la
m

p

-1
.3

00
-1

.3
00

-0
.9

00

Th
e 

stu
dy

 o
n 

se
w

er
ag

e 
sy

st
em

 d
ev

el
op

m
en

t
 fo

r Z
ab

ad
an

i i
n 

th
e 

Sy
ria

n 
A

ra
b 

R
ep

ub
lic

 

 S
tru

ct
ur

e 
of

 D
is

in
fe

ct
io

n 
Ta

nk

Sc
al

e

A
1.

2.
8

79
50

15
00

25
0

20
0

25
0

10
00

1800
3000

20
0

25
0

35
00

80
0

400800

15
00

25
0

15
00

50
0

15
00

50
0

10
00

25
0

95
00

3000

25
0

25
0

20
0

10
00

80
0

400800

300

1700

 

 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AF1-16 

300 3006000

60
00

30
0

12
90

0

9900

700 35003500

3500

10
00

12
90

0

30
0

25
00

25
00

25
00

30
0

3500 500

10
00

25
00

30
0

99
00

30
00

30
0

700
4000

To
 m

ec
ha

ni
ca

l d
ew

at
er

in
g

A
A

Se
ct

io
n 

A
-A

Se
ct

io
n 

B
-B

Sl
ud

ge
 p

um
p

Sl
ud

ge
 p

um
p

B B

Pl
an

To
p 

pl
an

 S
tru

ct
ur

e 
of

 S
lu

dg
e 

Th
ic

ke
ne

r

Th
e 

st
ud

y 
on

 se
w

er
ag

e 
sy

st
em

 d
ev

el
op

m
en

t
 fo

r Z
ab

ad
an

i i
n 

th
e 

Sy
ria

n 
A

ra
b 

R
ep

ub
lic

 
Sc

al
e

A
1.

2.
9

10
0025

00

12
90

0

99003003000

30
0

25
00

500

30
0

30
0

60
00

30
0

 

 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AF1-17 

El
ec

tri
ca

l p
an

el
 ro

om

C

1

Tr
an

sf
or

m
er

 ro
om

Tr
ac

k

D
ew

at
er

er

Fi
rs

t f
lo

or
 p

la
n

Se
co

nd
 fl

oo
r p

la
n

Se
ct

io
n 

A
-A

A A

A A

B A

2
3

C

1

B A

2
3

G
L+

1.
50

0

D
ew

at
er

er

 S
tru

ct
ur

e 
of

 S
lu

dg
e 

D
ew

at
er

er

Th
e 

stu
dy

 o
n 

se
w

er
ag

e 
sy

st
em

 d
ev

el
op

m
en

t
 fo

r Z
ab

ad
an

i i
n 

th
e 

Sy
ria

n 
A

ra
b 

R
ep

ub
lic

 

A
1.

2.
10

Sc
al

e

50064008300

45004500

75
00

55
00

75
00

55
00

 

 

 

 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AF1-18 

1 BASIC CONDITIONS
1-1 Basic Items
(1) Name : Zabadani Sewage Treatment Plant

(2) Land Area : Approximately m2

(3) Elevation : + m (Plan)

(4) Inlet Pipe Level : + m

(5) Pipe Diameter : mm

(6) Land Use : －

(7) Collection System : Combined System Separate System

(8) Treatment Process :
Sewage ; Grit chamber + Oxidation ditch + Final sedimentation tank

 + Disinfection channel (+Qualizing basin : future)
Sludge ; Thickening + Dewatering

(9) Effluent Point : Barada River through existing channel

(10)Water Level at the Effluent Poin :
High water leve = m
Low water level = m

(11)Target Year : (F/S Stage) , (M/P Stage)

1-2 Design Population and Service Area

1-3 Design Sewage Flow
(Year 2015)

(Year 2025)

1-4 Design Sewage Quality

Effluent quality regulati 30 mg/l
Effluent quality regulati 30 mg/l

5,500

1200.50

1197.90

800

－

2015 2025

1198.00

Item Year 2015 Year 2025
Design Population person 48,300 53,500
Service Area ha － －

Item m3/day m3/hr m3/min m3/sec Remarks

Peak Flow 35,322 1,471.8 24.53
Daily Average 18,250 760.4 12.67 0.211

0.409

Item m3/day m3/hr m3/min m3/sec Remarks
0.257
0.497

Daily Average 22,200
Peak Flow 42,970 1,790.4 29.84

925.0 15.42

Item Influent Removal rate Effluent Remarks(mg/l) (%) (mg/l)
BOD 310 90.3 30

SS 360 91.7 30

Appendix 1.3  Capacity Calculation 

 
 
 
 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AF1-19 

1-5 Flow Chart (Oxidation Ditch Process)

Sludge Thickening Tank

Dumping disposal and/or reuse

Influent

Oxidation Ditch Tank Return sludge

Qualizing
basin

(Future)

Excess sludge

Lift Pump Equipment

Fine Screen and Grit
Chamber

Final Sedimentation
Tank

Disinfection Channel

Effluent to the river

Sludge Dewatering

 

 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AF1-20 

 

1-6 Design Criteria for Oxidation Ditch

Unit
1-6-1 Grit Chamber

(1) Water Surface Load m3/m2/sec
(2) Average Velocity m/sec

1-6-2 Lifting Pump Station

(1) Retention Time min.

1-6-3 Oxidation Ditch

(1) BOD-SS Load kgBOD/kgSS・day
(2) MLSS Concentration mg/L
(3) Hydraulic Retention Time hour
(4) Return Sludge Ratio %
(5) Oxygen Requirement kgO2/kgBOD
(6) Water Depth m
(7) Width m

1-6-4 Final Sedimentation Tank

(1) Water Surface Load m3/m2/day
(2) Retention(Settling) Time hour
(3) Water Depth m
(4) Overflow Weir Load m3/m/day

1-6-5 Disinfection Tank

(1) Ultraviolet radiation dose J/m2

(2) Ultraviolet Intencity W/m2

(3) Effective Volume per Lamp L

1-6-6 Sludge Thickening Tank

(1) Solid Matter Load kg/m2/day
(2) Water Depth m

*1: Design Criteria in Japan 

175

75
3.5

175

5.5

-

108 - 12

0.03 - 0.05
3,000 - 4,000

24 - 48
100 - 200

4,000

5.0

300 - 500

10
3.5
150

300

6 - 12
3.0 - 4.0

150

16
150
1.8

4.0

Items Formula or Value*1

1.0 - 3.0
2.0 - 6.0

Adoption

1,800
0.3

1.4 - 2.2

1,800
0.3

0.04

7.6 7.6

4
60 - 90

 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AF1-21 

 

2-1 Screen and Grit Chamber

Sign
Type - Parallel Flow Type
Design Sewage Flow Q1 Peak Flow

Q2 Peak Flow
Water Surface Load WSL
Required Surface Area RSA Q1/WSL
Basin Number BN
Average Velocity AV
Depth H
Width W1 Q2/(AV×H×BN)

W2
Length L1 RSA/(W2×BN)

L2
Dimension W

L L2
H H

(Basin Number) N
(Check)
Water Surface Load Q1/(W×L×N)
Average Velocity Q2/(W×H×N)

Equipment
 (1) Fine Screen  

Type - Automatic Bar Screen
Set Number SSN
Screen Opening - 15 to 25
Screen face Velocity Fv 0.45 to 0.6 m/sec
Dimention Depth H2 = H

Width W Q2/(Fv ×H×SSN)
Therefore

Specification -

 (2) Grit discharge Pump   
Type - Submerged Type Sand Pump
Set Number PSN Operation Stand-by Total

2 - 2
Sand Pit Volume Pv  
Operation Time T  
Discharge Flow Per Unit Qd Pv / T

Therefore
Total Pump Head PH
Specification -

2 2

2
0.5

1.6
8.0
1.6
8.0

F/S

35,322
0.409
1,800
19.62

1.36
1.6

6.13

2
0.3
0.5

m3 1.0
min 5.0

1.0
5.0

-
set

- Dia.100mm×0.2m3/min×10m×2sets
10.0

m3/min 0.20.2

m 10.0
m3/min 0.20.2

- W1.0m×H0.6m×SO20mm×0.4kW×2sets

  
(Based on Manufacturer's Information)

m 1.0
m 1.6

0.8
1.6

m/sec 0.5
m 0.5

0.5
0.5

set 2
mm 20

2
20

  
-

1.6
7.46
8.0

0.5
1.66

2
0.3

42,970
0.497
1,800
23.87

(Width)

1,679
0.311

m3/m2/day
m/sec

1,380
0.256

2
0.5

8.0

m

basin

Therefore
m
m
m
m
m

(Depth)
(Length)

-
m3/day
m3/sec

Therefore m

m3/m2/day
m2

basin
m/sec

m

Item Unit Calculation M/P

 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AF1-22 

 
 
2-2 Lifting Pump Station

Sign
Type - Submersible Pump Type
Design Sewage Flow Q1 Peak Flow

Q2 Peak Flow
Retention Time RT
Required Volume RV Q2×RT
Pump Pit W

L
H
V W×L×H

Equipment
Pump Unit Number(Total) UN1 1/4×Q, including 1 stand-by 
Discharge per Unit DU１

Pump Diameter(V=1.5~3.0m/seD1(V=3.0) 146×(DU2/3.0)0.5

D1(V=1.5) 146×(DU2/1.5)0.5

D1
Total Pump Head PH
Pump Efficiency PE
Axis Power AP1 0.163×DU1×PH/PE
Motor Allowance MA
Pump Power P1 AP1×(1+MA)

Specification Dia.250mm×7.5m3/min×6m×15kW×5(1)units
1515

24.53
4

98.1
6.0

4
119.4
6.0

10.0

209
6.13

295
250
6.0
0.6
10.0
0.15

2.0
120.0

6.0
0.6

230
326
250

m3/day 42,970
29.84m3/min

35,322

-
kw
-

-

mm
mm

m3/min

mm
m

2.0

(Width)

5

(Length)
(Depth) m

120.0

unit

m3

m
m 10.0

Item Unit Calculation M/PF/S

min

(Volume) m3

Therefore

Therefore

5
7.46

-

12.2

13.9811.49kw
0.15



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AF1-23 

 
 
2-3 Oxidation Ditch

Sign
Type - Re-circulation Flow Type
Design Sewage Flow Q1 Average Flow

Q2 Average Flow
Basin Number BN
Inlet BOD Quality INB
Inlet SS Quality INS
Return Sludge Concentration RSC
Return Sludge Ratio RSR
MLSS Concentration ML (INS+RSC*RSR/100)/(1+RSR/100)

BOD-SS load BS
Required Volume per basin RV Q1×INB/BN/(ML*BS)
Width W
Water Depth H
Length L1 RV/(W×H)

L2
Dimension W

H
L
N

(Check)
BOD-SS load BS Q1×INB/(W×H×L×N)*ML
Hydraulic Retention Time HRT W×H×L×N/Q2
BOD Volmetric Loading BL Q1×INB*10-3/(W×H×L×N)

Equipment
Aerator Type - Diffused aeration
Oxygen Requirement OR
Standard Oxygen Requirement SOR Q1×INB×10-3×OR

per basin
Blower Number AN
Blower Operation Time OT
Oxygen Transfer Requirement SOTR (SOR/24)×(24/OT)×(1/AN)
Unit Number(Total) UN1
Specification -

Dia.150mm×23.4m3/min×5,600mmAq×45kW
- Rotary Blower

unit 9 10

150.0

kgO2/hr・unit
hr

kgO2/day

unit/basin

kgO2/kgBOD

kgBOD/m3/d

5.0
150.0

Item Unit F/S

5.0

M/P

m3/day
m3/hr

Calculation
-

5.0
152.6

150

basin
mg/L
mg/L
mg/L

%

4,197 4,595

mg/L 3,744 3,744
kgBOD/kgSS/d 0.04

m3/basin

(Length)

Therefore
(Width)

10
310
360

6,000
150

m
m

m

m
m
m

5.5

(Depth)

5.0
5.5

5.5

167.1
150.0

5.5
150.0

m

109

0.04

44.6

(Basin Number) basin

0.045
48.8
0.041

9
310
360

6000

18250
760.4167

22,200
925.0

hour
kgBOD/kgSS/d

94.29 103.23

0.1670.152

1.8

12

12,388
1.8

12
1

10,184

1
1,132 1,239

Submerged propeller
Dia.2.0m×2.3kW×2units/basin
(Based on Manufacturer's Information)



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AF1-24 

 
 
2-4 Final Sedimentation Tank

Sign
Type - Radial flow circular type
Design Sewage Flow Q1 Average Flow

Q2 Average Flow
Basin Number BN
Water　Surface　Load WSL
Required　Surface　Area A1 Q1/WSL

A2 A1/BN
Water Depth WD
Diameter D1 (4×A2/3.14)0.5

D2
Dimension D D2

H WD
N BN

Overflow Weir Load OWL
Required Weir Length WL1 Q1/(BN×OWL)

WL2

(Check)
Water　Surface　Load WSL ４×Q1/(D2×3.14×N)
Retention(Settling) Time T D2×π×H×N/(4×Q2)

Equipment
 (1) Sludge Collector  
Type - Center Driven Column Type
Reduction Gears Torque T (P/4)×D2×α

  Fixed Number P
  Allowance α
Motor Power P (T×n)*α/(974×η)

  Rotation Number n v/(π×D)
  Rake velocity v
  Total Efficiency η
Unit Number(Total) UN1
Specification -

7 8

18.50
m3/m/day 150 150

3.5

m/basin 17.38

Item Unit Calculation F/S M/P
-

m3/day 18250 22,200
m3/hr 760.4167 925.0
basin 7 8

m3/m2/day 10.0 10.0
m2 1,825 2,220

m2/basin 261 278
m 3.5 3.5
m 18.22 18.80

Therefore m 18.0 18.0

8

（Diameter) m 18.0 18.0
（Depth) m 3.5

m3/m2/day 10.25 10.91
hour 8.19 7.70

kg･m 1944 1944
kg/m 20 20

- 1.2 1.2
kw 0.12 0.12

Therefore 0.4 0.4
rpm 0.04 0.04

m/min 2.0 2.0

19.0

- Dia.18m×H3.5m×0.4kW

  

- 0.7 0.7
unit

Therefore m/basin 19.0

（Basin　Number) basin 7



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AF1-25 

 
 
Continue of Final Sedimentation Tank

Sign
Equipment
 (2) Return Sludge Pump  
Type - Centrifugal Screw Impeller Pump
Return Sludge Volume Ratio RR Min.

Max.
Pump Unit Number UN 2 units per basin
Discharge per Unit DU Q2*(RRMAX/100)/UN/60
Pump Diameter(V=1.5~3.0m/ D1(V=3.0) 146×(DU2/3.0)0.5

D1(V=1.5) 146×(DU2/1.5)0.5

D1
Total Pump Head PH
Pump Power P1 Based on Pump Characteristic
Specification
 (3) Waste Sludge Pump  
Type - Progressing Cavity Pump
Waste Sludge Volume WS Refer to Mass Balance Cal.
Pump Unit Number UN 1 units per basin
Discharge per Unit DU WS/UN*(100/100-SMR)/24
Waste Sludge Moisture Ratio SMR Considering a margin
Pump Diameter D1 More than 80mm
Total Pump Head PH
Pump Power P1 Based on Pump Characteristic
Specification

200

(Based on Manufacturer's Information)

% 99.299.2

% 100 100

5.283 6.426
8

- Dia.80mm×13.4m3/min×10m×3.7kW

10.0
3.7

3.7
m

  
Dia.150mm×2.0m3/min×5m×3.7kW

5.0

165
mm 150 150
mm

1.927
mm 113 117

m3/min

Item Unit

%
unit

t-DS/day
unit

mm 80

7

80

3.931 4.184m3/hr

Calculation

-

 

5.0
kw 3.7

200

m

F/S M/P

14 16

 

1.811

160
Therefore

10.0
kw 3.7



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AF1-26 

 
 

2-5 Disinfection Channel

Sign
Type - Ultraviolet Disinfection
Design Sewage Flow Q1 Peak Flow
UV radiation dose D
UV Intencity I
UV Dosing Time T D/I
Effective Lolume per Lamp V
Treatment Capacity per Lamp q (V/T)*10-3*(24*60*60)
Required Number of Lamp n Q1/q

n1
Module Number M n1/4

Dimension W